
� � � � � � � � � � � � 	 � � � � 
 	 �



� 
 
 � � � � � � � 
 � � 
 � � � � � � � � � � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � ! � " # $ %

& � '  � ( � � � ) � � � ) � " �  � � � ! � � " ( ( $ � * � � � $ + � � ( �  � � #  �  � � + � �  � � � � � � , � � � � ( � � � � �� � � ) � , � # , � � � � � � +  - �� � . + / � � ) � � � " ( ( $ � � ! � � # ( � # / � ) � ) # ! � � � �  � , ( � ) � ) � ! � � � � � # �  � # � � � � � � ) � � � � �# / � ) � � � ! � � � # � ! ! # � � � " ( ( $ � # � � - +  �& � 0 � , � � � � � � � ! � � / � # $ � ( � +  - � � � ) � 1 ( + " 2 � + � " #   � " � � � + � � ! � * , ( ! ! +  - � ) � $ � , � � � �3 � $ # � � � ) � ! � � � � �  � � ) � � , # # ! �  � " ! � �  +  �  ( ! � � � � #  + " " ! � �  � � �� � 3 +  � � � ) # � # ( - ) ! * � � / # � � , ( � � +  - " # $ , #  �  � � +  � # � ( � # " ! � � � �� � . ( � � + " � � � 4 5 3 +  - � #  � ) � � , # # ! � + � ) � � + ! + " #  � � � � � � ! ( � � + " �  � �  � � � � � � � $ � ! * �

& � 6 ! � " � � ) � � ) + , , +  - " � � � #  +  � ) � � � � + � � � ! # " � � + #  � 3 � $ # � � � ) � � � " ( ( $ � * � � � $ � + � )� � ! � � " # , +  - � � $ / � # $ � ) � � ) + , , +  - " � � � #  �� � 7 # (  � � ) � , # � � " ! � $ , � # � ) � , # � � � � � ) � � � � + � � � ) � + - ) � �� � '  � � � � � ) � � + - + � � � $ +  � # � ) � , # � � " ! � $ , �� � 6 ! � " � � ) � 8 9 : �  � 0 ; : � � ! � � � +  � ) � + � ) # ! � � � � �  � " #   � " � � ) � � ( � +  - � # � ) � , # � � �#  � ) � � � " ( ( $ " �   + � � � � � < #   � " � � ) � � � � +  �  � � * � +  - � � ( � +  - � # � ) � � , , � # , � + � � �" #   � " � + #  � �� � 6 ! � " � � ) � � * � +  - � +  + � � ) # ! � � � �< ) � " 2 � + � , � � � � ( � � = � � > ( � � � # � 
 , � + + /  � " � � � � � * �< ) � " 2 � � � � � , � � � � ( � � = � � > ( � � � # � 
 , � + + /  � " � � � � � * �< ) � " 2 � � " ( ( $ " �   + � � � � / # � � # ! + � � � " � � �  �? � � � 8 9 : �  � 0 ; : � � ! � � � / # � , � # , � � / (  " � + #  �? � � � � * � +  - � / # � , � # , � � , � � � � ( � � �  � / (  " � + #  �



� 
 
 � � � � � � � 
 � � 
 � � � � � � � � � � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � ! � " # $@ A A B C B D E
ITEM  

1 

2 

3 

4 

5 

6 

7 

 

 

PART DESCRIPTION 

Tip......................................................... 

Body..................................................... 

Spool................................................... 

O-Ring #10........................................ 

O-Ring, #12...................................... 

Swivel................................................. 

Lever.................................................... 

 

 

 

 

 

PART NUMBER 

112-174 

112-276 

112-278 

017-110 

017-012 

112-177 

112-181 

 

 

 

QTY 

1 

1 

1 

2 

1 

1 

1 

 

 A A B C B F G

H ( � # " ! � � � � ! � � � " ( ( $ � � ! � � � $ � * � � � ( � # " ! � � � � � * � � � � $ � ( � # " ! � � � # � � " ) � $ + " � ! � � , # � �I ( � � # � ) � � + - ) � " ! � � � �  " � � �  � ) � � �  � � � # / � ) � �  # � + J � � � ( � / � " � � = � ) � � � ! � � � , # # ! " �  � � " # $ � > � $ $ � � # � � � + J � +  � ) � � � ! � � + / + � + � � � � � + ! + J � � � ) + ! � " #  � � $ +  � � � � � + � ) � � � � + � �9 � ! � � � " �  � � 1 ( + " 2 ! * � + � � � � � $ � ! � � / # � " ! � �  +  - �� ) � � + , � ! � # �� � 6 ( � ) # ( � � ) � � � ! � � � , # # ! �  � " ! � �  � ! ! � ) � � + � � � � � $ � ! � � , � � � � +  �  ( ! � � � � #  + " " ! � �  � �� � + ! * � 3 +  � � � ) # � # ( - ) ! * � � / # � � , ( � � +  - +  � # � ( � # " ! � � � �� � . ( � � + " � � � � ) � 4 5 3 +  - � #  � ) � � , # # ! � + � ) � � + ! + " #  � � � � � � ! ( � � + " �  � � � / # � � � � � � � � $ � ! * �



KK L C M B B A N L C M B B B

ITEM 

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

PART DESCRIPTION

Screw, 10-32 x 1/4”................................

Screw, 10-32 x 3/8“ ................................

Screw, 6-32 x 1/4”...................................

Screw, 8-32 x .25.....................................

Screw, 8-32 x .375 ..................................

Carriage Bolt 1/4-20 x 1-3/4“.............

Lock Nut 3/8-24......................................

Washer 1/2”..............................................

Washer Shoulder S-5325.....................

Washer 3/8“ .............................................

Screw, 6-32 x 3/8” ..................................

Mechanical Flex Housing pin. ...........

HVE Port Cap...........................................

8“ Folding Arm Section .......................

2” Post Mount Clamp............................

Telescoping Arm Slide Housing .......

PART NUMBER

001-032

001-070

001-133

001-149

001-161

001-446

002-002

003-006

003-013

003-025

005-018

009-013

010-009

105-039

105-051

105-212

ITEM

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

PART DESCRIPTION

Telescoping Arm Slide .........................

Telescoping Arm Tube.........................

Telescoping Arm End Cap ..................

105-218 With Modified Tab................

Telescoping Arm Front Slide Guide 

Telescoping Arm Slider Block............

7“ Holder Bar Assembly.......................

Vacuum Cover ........................................

Vacuum Chassi .......................................

Telescoping Arm Pivot.........................

Universal HVE Valve ..............................

Autoclavable S/E Valve ........................

Syringe Adustment Block...................

 Syringe Holder .......................................

Vacuum Canister....................................

PART NUMBER

102-214

105-216

105-217

105-218

105-219

105-220

105-223

105-230

105-232

105-258

112-263

112-280

113-026

141-200

131-036

QTY

1

1

1

2

7

1

1

1

10ft.

1

1

1

1

1

2

1

QTY

1

3

6

6

2

1

1

1

1

2

1

1

1

3

1



OO A P A C B E EITEM 

1

2

3

PART DESCRIPTION

Molded Body....................................

Clamp .................................................

Screw, 8-32 x 1/2"............................

PART NUMBER

141-201

122-204

001-267

QTY

1

1

4



Q R S S R T U V
BDS warranties its product to be free of defects in material and workmanship for SEVEN FULL YEARS from the 
date of purchase on all units. Auto-blocks and standard foot controls are covered by a LIFETIME warranty when 
factory installed as part of a complete dental system. Upholstery has a TWO YEAR warrany and does not cover 
normal wear, stains, cuts or tears. Our LED lights have a FIVE year Warranty and our halogen light has a ONE year 
Warranty.   Operatory chair motors feature a TEN year warranty. All warranty is limited to repair or replacement 
by BDS. Products returned to the factory and determined to be defective will be repaired or replaced free of 
charge at discretion of BDS. The warranty does not cover light bulbs, electrical components and trimmed or 
installed tubing. BDS reserves the right to void all warranties if any product is installed by other than an authorized 
technician. BDS' warranty does not cover damage to any surface finish, including but not limited to, discoloration 
or abrasion from cleaners, disinfectants or light sources. No claim for labor or consequential damages will be 
allowed. Return items must include a copy of the invoice or packing slip as proof of purchase.



W X Y Z X [ \ ] Y ] X ^ X _ ] Y ` a _ b cd d e f c g ` ` h i ] ] j k cl X m n X [ o p q j r s d t uv w w x u t s x u t w te w t x e t v x v s e ye w t x e t v x u v z e { Y |m m m c n X Y Z X [ \ ] Y ] X k X _ ] Y ` c b i }


